

### Quantity Limits

The UPMC for You Pharmacy and Therapeutics Committee has established quantity limits on certain drugs to encourage the appropriate use of these drugs. The drugs in the following table have quantity limits.

Medication	Quantity Limit
<b>Anticoagulant (blood thinner) Injectable Medications</b>	
Lovenox, Fragmin, Arixtra	2 month supply per year
<b>Bronchodilators</b>	
Ventolin HFA	2 inhalers per month
<b>Dermatological Agents</b>	
Elidel PA	6 months per year
Protopic PA	6 months per year
Regranex	3 tubes per year
<b>Diabetes Medications</b>	
Byetta ST	1 pen per month
Symlin ST	4 vials per month
<b>Hormone Replacement Therapy</b>	
estradiol transdermal patches	4 patches per month
<b>Injectable and Biotech Medications</b>	
Apokyn	30 syringes per month
Cimzia	2 vials per month
Enbrel 25 mg PA	8 vials per month
Enbrel 50 mg PA	4 vials per month
Humira PA	2 syringes per month
Infergen PA	12 vials per month
leflunomide PA	30 tablets per month
Pegasys PA	4 vials (1 kit) per month
Peg-Intron PA	4 kits per month
ribavirin	180 units per month
<b>Migraine Medications</b>	
Imitrex Injection	4 boxes per month
Imitrex Nasal Spray	6 bottles per month
Imitrex tablets	9 tablets per month
Maxalt tablets	9 tablets per month
<b>Multiple Sclerosis Injectable Medications</b>	
Avonex	1 package (each containing 4 vials) per month

Copaxone	1 package of 32 vials per month
Rebif	12 pre-filled syringes per month
<b>Narcolepsy Medication</b>	
Xyrem PA	3 bottles per month
<b>Non-steroidal Anti-inflammatory Medications (NSAIDs)</b>	
Celebrex PA	60 capsules per month
ketorolac	5-day supply
meloxicam	30 tablets per month
<b>Psychiatric Medications</b>	
Abilify PA	1 tablet per day
Effexor XR 150 mg ST	2 capsules per day
Effexor XR 37.5 mg ST	1 capsule per day
Effexor XR 75 mg ST	3 capsules per day
fluvoxamine	2 tablets per day
Geodon	2 capsules per day
lamotrigine 100mg	2 tablets per day
lamotrigine 25 mg, 150 mg	3 tablets per day
Lexapro ST	1 tablet per day
risperidone	2 tablets per day
Seroquel PA	3 tablets per day
Seroquel XR 200 mg	1 tablet per day
Seroquel XR 300 mg, 400 mg	2 tablets per day
Suboxone 2/0.5 mg PA	6 tablets per day
Suboxone 8/2 mg PA	4 tablets per day
Subutex 2 mg PA	6 tablets per day
Subutex 8 mg PA	4 tablets per day
zaleplon	1 capsule per day
zolpidem	1 tablet per day
<b>Oral Antibiotic Medications</b>	
azithromycin 250 mg	10 tablets per month
azithromycin 500 mg	3 tablets per month
azithromycin 600 mg	8 tablets per month
azithromycin 2 gr per 60 mL bottle	1 bottle per month
ciprofloxacin ER 500 mg	3 tablets per prescription
ciprofloxacin ER 1000 mg	14 tablets per prescription
clarithromycin	28 tablets per month
Zyvox	56 tablets per year
<b>Oral Antifungal Medications</b>	

fluconazole 150 mg	2 tablets per prescription
fluconazole 50 mg, 100 mg, 200 mg	10 tablets per month
terbinafine	90 tablets per year
Vfend	100 day supply per year
<b>Gastrointestinal Medications</b>	
Emend 80 mg	4 tablets per month
Emend 125 mg	2 tablets per month
ondansetron 4 mg, 8 mg	90 tablets per month
ondansetron 24 mg	7 tablets per month
omeprazole OTC	60 tablets per month
Prevacid <b>ST</b>	30 capsules per month
<b>Antiviral Medications</b>	
famciclovir 125 mg	21 tablets per month
famciclovir 250 mg	70 tablets per month
famciclovir 500 mg	21 tablets per month
Relenza	1 kit per season
Synagis <b>PA</b>	1 vial per month Maximum of 6 doses per season
Tamiflu	10 capsules or 50 mL per season
Valcyte	180 day supply per year
Valtrex 1000 mg	21 tablets per month
Valtrex 500 mg	42 tablets per month
<b>Osteoarthritis of the Knee Injections</b>	
Supartz <b>PA</b>	Twice-yearly injection course per knee
Synvisc <b>PA</b>	Twice-yearly injection course per knee
<b>Osteoporosis Medications</b>	
Alendronate 35mg, 70mg	4 tablets per month
<b>Pain Medications</b>	
Combination drugs containing acetaminophen	4 grams daily
Combination drugs containing aspirin	6 grams daily
fentanyl transdermal patch 100 mcg	30 patches per month
fentanyl transdermal patch 12.5 mcg, 25 mcg, 50 mcg, 75 mcg	10 patches per month
hydrocodone/ibuprofen	50 tablets per 10 days
Lidoderm <b>PA</b>	3 patches per day
morphine sulfate sustained release	90 tablets per month
Narcotic analgesics	30-day supply
Opana ER	60 tablets per month

oxycodone/ibuprofen	28 tablets per month
tramadol	240 tablets per month
tramadol/acetaminophen	40 tablets per month
<b>Seizure Medications</b>	
Diastat	1 box per prescription
Lyrica 25 mg, 50 mg, 75 mg, 100 mg, 150 mg, 200 mg <b>PA</b>	90 capsules per month
Lyrica 225 mg, 300 mg <b>PA</b>	60 capsules per month
Topamax <b>PA</b>	3 tablets per day
<b>Attention Deficit Hyperactivity Disorder Medications</b>	
Adderall XR 5 mg, 10 mg, 12.5 mg	30 capsules per month
Adderall XR 15 mg, 20 mg, 30 mg	60 capsules per month
amphetamine salt combo 5 mg	360 tablets per month
amphetamine salt combo 7.5 mg	240 tablets per month
amphetamine salt combo 10 mg	180 tablets per month
amphetamine salt combo 12.5 mg	150 tablets per month
amphetamine salt combo 15 mg	120 tablets per month
amphetamine salt combo 20 mg	90 tablets per month
amphetamine salt combo 30 mg	60 tablets per month
Concerta 18 mg, 27 mg, 54 mg <b>PA</b>	30 tablets per month
Concerta 36 mg <b>PA</b>	60 tablets per month
dextroamphetamine 5 mg: ages 6-12	240 tablets per month
dextroamphetamine 10 mg: ages 6-12	120 tablets per month
dextroamphetamine 5 mg: over age 12	360 tablets per month
dextroamphetamine 10 mg: over age 12	180 tablets per month
dextroamphetamine SA 5 mg: ages 6-12	270 tablets per month
dextroamphetamine SA 10 mg: ages 6-12	135 tablets per month
dextroamphetamine SA 15 mg: ages 6-12	90 tablets per month
dextroamphetamine SA 10 mg: over age 12	180 tablets per month
dextroamphetamine SA 15 mg: over age 12	120 tablets per month
dextroamphetamine SA 20 mg: over age 12	90 tablets per month
dexmethylphenidate 2.5 mg	240 tablets per month
dexmethylphenidate 5 mg	120 tablets per month
dexmethylphenidate 10 mg	60 tablets per month
methylphenidate 5 mg	600 tablets per month
methylphenidate 10 mg	300 tablets per month
methylphenidate 20 mg	150 tablets per month
methylphenidate SR 10 mg	180 tablets per month
methylphenidate SR 20 mg	90 tablets per month
Strattera 10 mg, 40mg, 60 mg, 80 mg, 100 mg	30 tablets per month
Strattera 18 mg	60 tablets per month
Strattera 25 mg	90 tablets per month

<b>Stop Smoking Aids</b>	
buproban	12 weeks
nicotine gum	12 weeks
nicotine lozenges	12 weeks
nicotine patches	12 weeks
Nicotrol inhaler	24 weeks
Nicotrol nasal spray	12 weeks
<b>Monthly Fill Limitations</b>	
Benzodiazepines	2 fills per month
Narcotic analgesics	4 fills per month